TAIWAN

kL EXCELLENCE

SHING LING. ®
®§:;+gﬂ?r.r_%ﬁ] HE 4] 14 CSF) @

SINCE 1989 INDUSTRIAL SEWING MACHINE aEFFo1eam

VG-888S Series

4o 1) ) = &F B G AR A AR AR AR

3-needle 5-thread Small Cylinder-bed Interlock Machine with
Direct-drive Servo Motor (Electric or Pneumatic Type)

T F M&dE A A S

Spare Parts book & Instruction

B R BREAA RS gl
) SHING LING SEWING MACHINE CO, LTD. ~ EXeertinly:

siNcE 1989 (€ 1SO9001/CNS 12681 [a]kirrs







VG-888-S

OPERATION GUIDE

* INSTALLATION

* MOTOR AND BELT

* LUBRICATION OIL

* CHANGE OF LUBRICUTING OIL

* REPLACING OIL FILTER

» HOW TO REPLACE THE NEEDLES

* THREADING

» ADJUSTING THREAD TENSION

» ADJUSTING THE NEEDLE THREAD EYELET

~ ADJUSTING OF TOP COVER THREAD EYELET
» ADJUSTING PRESSER FOOT

~ ADJUSTING THE PRESSURE OF PRSSER FOOT
~ ADJUSTING STITCH LENGTH

~ ADJUSTING DIFFERENTIAL FEED RATIO

ZZ O R =TI QTOY QW >

ADJUSTMENT GUIDE
* ADJUSTING THE HEIGHT OF NEEDLE BAR
» POSITION OF NEEDLE AND LOOPER

~ ADJUSTING THE HEIGHT OF REAR NEEDLE GUARD

~ ADJUSTING FRONT AND REAR NEEDLE GUARD

~ ADJUSTING THE HEIGHT OF FEED DOG

» ADJUSTING THE POSITION OF THE SPREADER

* FIXING OF TOP COVER THREAD GUIDE & TOP
COVER TJREAD EUEET

[~ THE POSITION OF LOOPER THREAD TAKE—UP

*TABLE TOP INSTALLATION (TYPE B)

*TABLE TOP INSTALLATION (TYPE A : STANDARD )

o QT m g QW

» ADJUSTING TIMING RELATION BETWEEN NEEDLES AND LOOPER

< DB
BB
I i

- SRR R R
- FRTTR

- R T

- SHEUBGH

© R

- RIS

L~ B 173 e e
M - B R

N - FEBLL

» R

» SHERE R

+ $HEA LIS BRI

» SHER LI STHIIRAIL A (R B
+ JHE A E

* FIfRIAST R 2 FHE

~ AT E R

B XA ERTER

+ figR < EAR SR IS E

N~ T QT MHEgQw e

|

o Q Tmm g QW

[~ BB EHISHRAI AL E
* —fe AR E
* Rk AR E

0O 3 3 3 O OO AW WD

10
12
13
14
14
15

CONTENTS
MISCELLANEOUS COVERS (1)

MISCELLANEOUS COVERS (2)

MISCELLANEOUS THREAD EYELETS

MISCELLANEOUS BUSHINGS & EYE GUARD

MAIN SHAFT DRIVING MECHANISM

UPPER SHAFT & NEEDLE THREAD TAKE—UP MECHANISM
NEEDLE BAR MECHANISM

PRESSER FOOT MECHANISM

SPREADER MECHANISM

LOOPER DRIVING MECHANISM

FEED DRIVING CONTROL MECHANISM & NEEDLE GUARD
FEED DRIVING MECHANISM

DIFFERENTIAL FEED RATIO DEVICE

LUBRICATING MECHANISM

COMPACT—SIZE SERVO MOTOR & ATTACHMENT

H =

R RSNz (1)

R INE (2)
HEARIEEE R
EEREREH

N Em B

WoEL PrEar sy
Btk

FERHAI AR

FEfER BB

T ojEtERE

RSt B R B Rt
e SRR O

BN BREN R RS

8 HAE A

BT/ NG EE B & BB

O o0 3 O L AW N

— = R s
D A~ W o = O



& [FFE

A ZADE:
INSTALLATION :

1. sEIRA R T IT 2 2U i e
RIBERE EZ 7K BRI -

Before installing machine, please
refer to table cut-out drawing to
cut out table correctly.

2. FURF BB SRR
gl -

According to the sequence of
installation, fix quake-proof,
base-fixed plate and other attachments.

*EE:

Remarks :

(1) — MR -
s (N PRI e 2 e B S 48
KRB R - (&)

General table -

According to the sequence of Fig.1,
install quake-proof Rubber
Cushion and the frame of the
Cushion.( Fig. 1)

(Fig. 1)

OPERATION GUIDE

() TR

IR T E T EE Z4E & S 2R
» IR B RT IR R BB -
([&2)

Sinking style table -

According to Fig. 2 1install the

machine frame, and again to install

the quake-proof Rubber Cushion and

the frame of the Cushion. ( Fig. 2)

e

— I I S,
B
(Fig. 2)

3. B i Ry g8 7 1) > K7 2 RZ
RIELLHTFE R PER 2em Fy— e
Ae o [EF Ry TR, 0 B L
TR EE L - (E3)

Be sure that the Motor turning
direction 1s clockwise, and the
Motor Belt tension can be pressed
with finger inward 2 cm. For safety
reason, please fasten the Belt Cover.
(Fig. 3)




A, RS HRATIHEGH B R s R o 2 AR ] - B bl {4
MOTOR AND BELT :
R S B I £ 556 . 0004 - EIO
R S . SOOMBCREE [ 1
{ﬁ Hﬁmi JEE]Z"SOOiﬁ ’ —-Elﬁ JE%LK)OO 1 e 1 % ;4 s
) < 55 T ARG FTRR Iﬁﬁﬁﬁg@%@% A
B FEIIR200/ NS L (L P > s

IR S S0008 - (14 BT EL ST - SO £
A i ) e S G T I - %%Z¢u%££ TELAR o TR
FHBEG a8 22T > Fral FS 22 B
For machine's long-life and durable B R i RO BE 2 EAR
operation, it is recommended that the e TEHE S A e B E Y o RIEEE) R
maximum speed shouldn't exceed 80% BN ERIM A A SEYERARTE T © ([&S)

of the speed listed on Table 1. Make

sure to choose the correct size of Motor
Pulley and Belt. Use Clutch Motor and V-Belt of M-type.

Position Motor so that its center aligns

The turning direction of Pulley (A) 1s with the center of machine’s Pulley

clockwise like Handwheel (B). (Fig. 4) fr“gaegﬁlfge gggﬁy (iliizhifstfd to the left by

Table 1(3%1)

Machine speedfyfotor pulley Outer Diameter(mm)| Motor Belt

(s.p.m.) V-BELT,M-TYPE

HELEH /4 ) 60HZ 50HZ (CLUTCH MOTOR) . _L N

6,000 105 125 36" !

5,500 95 115 f ! }H:H o8

5,000 85 105 35" Il

4,500 80 95 ‘ M ‘l M 400

4,000 70 85 34" i
| 5. bmm
il 10mm

V-Belt, M-type

(Fig. 5)




C

T

LUBRICATION OIL:

1.

=722 FH B Mobil #1057, Esso
#32 Al U

Please use o1l Mobil #10, Esso
#32 or 1ts equivalent .

2. AERTIRBE PRI ST AR - fiebd

B FRE gl (A) > RAHRRARE
Abast o AR HET R B B).L
N HEBRIR] - (E 6)

As the oil has been completely
drained before shipment, please fill
lubrication oil first before the new
machine to be used.

To remove O1l Sight Window Plug A
and fill the o1l slowly until the o1l level
reach between lines H and L of Sight
Gauge B. (Fig. 6)

(Fig. 0)

3. IRRER AR ERERT - G iR
BB IR RS SRR R
. IR > FHRIY N IR PERF i et
THi

When you begin operating the
machinc everyday, please check
whether all the lubricating system
1s 1n good condition.

If o1l 1s lower under L line of Oil
Sight Gauge B, please supply oil. (Fig. 6)

DB E Y B A
CHANGE OF LUBRICATING
OIL:

1. FRAERABRRIEE S5 RHIRBIIAHE

FRERI)— {8 H PSS — T > PA
PRI NEH BEHR—K -

SEPAIETE IR > G VR
PRy B AERICT - JTEl ML
THIERAR(A) » AERZ AR A B
BEIRF - FEREZITG GV BURA © ST
PN > HROHIEEAES >
IRC-209FBEE AN - (E]7)

For machine long-life and durable
performance, please replenish
lubricating o1l after one-month
operation and it must be completely
changed every six months thereafter.

Please remove V-belt from Pulley and
remove machine from Table. After
removing Screw A and draining all the
used oil from the Reservoir.

When you replenish new oil, take care
not to smear V-Belt with o1l then tighten
Screw without fail. (Fig. 7)



FEEGTA58E F e BE A5 2
HOW TO REPLACE THE
NEEDLES :

1A A SRSRUY/128GASIHI =00k ~
/N RS TR AR R R AR B EE I,

Please use all kinds of the model
number UY/128 GAS of Organ's
needle or its equivalent.

QAEPEIRGHE - G e HEBHEREHIRRIR(A)

SRy B 1 - IGHL NEE ST FRREREATR S -
B a o B BTR - RSE RS RS S
REPLACING OIL FILTER : REHE B > B RER T A E
- ([E9)
AT IS - TR A — {8 H 12
JEEEHLETNL o 1R FoEofE L When replacing new needles, loosen
o (ES) Screw A, then pull out the used needles,

insert the new ones into the hole of
Needle Holder as far as they can go

and adjust the Needle Scarf facing
rearwards from operator's view. (Fig. 9)

The machine 1s equipped with an Oil Filter
as Fig. 8, when O1l Filter gets clogged with
dirt, the proper lubrication 1s impossible.

Therefore, please change Oil Filter after
one month 1nitial operation and please
change O1l Filter every six months

thereafter. (Fig. 8) ‘

X

.
S]] UU
i A

NV PR

(Fig. 9)

Pty /l*\\

Jzan

3 EHTRIHASHIRFREAEL(A) -

Fasten screw (A).




G2 2

THREADING :

1 a2 et ] - P i R 2R T 2 o 1R
ZERR © deem T U o R [
w0 BESFECERENPIHIE S -
([&l10)

Please refer to Fig. 10. for threading.
Wrong threading may cause thread
breakage, stitch skipping, puckering,
uneven seam, ect.

2.ABC Besb o D FIGREfR
E - NajgHR o (E10)

A.B.C. are needle threads, D 1s top
covering thread, E 1s looper thread.

34 =S PERE - HIZRi T A AE o
° i gt ERE > 2T EURHRE
AT AR (R EHREE —Shme -
(I&[10)

The 1llustration Fig. 10 Shows the
threading for 3-Needle Machine.

When cotton or nylon threads 1s
used as looper thread, The thread
should go through Fig. 10-a as shown.

4.5 NIRRT FARAR B R e BEARRE
» HZERR TR G2 IRE 10
a WP TR ST ER AR o
When wooly, nylon or similar thread

1s used as Looper thread, please refer
to Fig 10-a for threading.

BB E BF

For thread trimmer.

When woolly
thread used.
P A2 1% 48 RFE &1

(Fig. 10)



HALERFR B FE A 3
ADJUSTING THREAD
TENSION :

RIARA TSR ERRIR R RENIATRL ~ J2
HRGERELE BRI ANA] - T SGREE - 5
SHERZERSLIE R g2 7 7] ity - A
5 OISR

The tension of the thread depends on

1. The material and the thickness of
the fabric to be sewn;

2. The threads to be used.

3. The stitch width, stitch length, etc.

If you turn the Thread Tension Spring
Cap clockwise, thread will be tighter,
on contrary, 1t will be looser.

Make the thread tension as weak as
possible according to the sewing
condition as long as stable seam can be
obtained.

LT AR R %

ADJUSTING THE NEEDLE
THREAD EYELET :

1. E MR R (R - SHERERGEIRT
ATAZE N IR b B AR A AR
PR WYHULERB - BHE AR
AR ] 2 BRI Lo (R 1102

IRF P TECRRMRAR AR L

QABRATS R EERGERAT A FAA /S EZ]

J& o AN RRT B R ST TR R E AR
R F G 22 7 SRR A R DU 22 R e
FEAR CAti - PR AfRR SR E R
RN b

3AGRE SRR L > AIREEHRRTERATC

[FA R - BUZ AT RRERER
G FRBE2EIEREMUL_EFHE -

When the Needle Bar down to the
lowest position, the center of groove
hole B should centralize to the fixing
screw of Top Cover Thread Eyelet D.

Or when the Needle Bar is up to the
highest position, the top edge of Needle
Thread Take-up and Top Cover Thread
Take-Up should remain horizontal.

There are six graduations on the Needle
Thread Take-Up, the fourth graduation
should align with the right end of
Bracket. To adjust it by loosening two
Screws E . (Fig. 11)

J. S

ADJUSTING OF TOP
COVER THREAD EYELET :

. PREHRAZEHISE PT R E AL iR ok

R Q7R A
2 (812) - FRBAEE R @ 0 Bk
BRI NS AR R ERRAGR
o NG > LGRS F BRI -

R STRRPERAR IS N TR B

QTArRe ARG > SO AITRTRs |
RIE

The tension of top cover thread also
can be adjusted by loosening Screw @
then moving Top Cover Thread Eyelet
upward or downward. (Fig. 12)



(Fig. 12)

KRR
ADJUSTING PRESSER
FOOT :

FARATHIANRE I SRR QA E) > AR
T > AESFARALAA RIS LAY R - 3
BATIR > FHRIAE BRAREEE - (fE13)

Loosne Screw(D. and adjust Presser
Foot left and right to a proper position
where the needles can get into the
center of Presser Foot eyelets.

After adjusting, tighten Screw(D. (Fig. 13)

L AHER J 5 R AR %
ADJUSTING PRESSURE
OF PRESSER FOOT :

| B ESRATR AR B s A5e2E - 1
AR e et -

Adjust Presser Foot pressure as
weak as possible, so that cloth can
be sewn smoothly.

2 FABAMRIE(A) - BHEEFB) > FAFHEH
R B R FRARIE (A)SEE
([&l14)

To adjust, loosen nut A, turn screw
B to a proper pressure, then fasten
nut A. (Fig. 14)

(Fig. 14)

ML H = LA

ADJUSTING
STITCH LENGTH:

ATERITHERE H TS ST 1R 9781
B AIET IR 1SET - SR fER
B % -

Stitch length can be adjusted 1n any
range from 3.6mm~1.7mm or 7-15
stitches per inch.



ASHIETRAT AR o
L Mstingass T P ) BT — IR A IS A BT -

- Qg H A > SOz HlsE H isi
([&[15)

Turn Knob(Dclockwise, the stitch
length becomes short, on contrary,
1t becomes long. (Fig. 15)

S~

Z

@

(Fig. 15)
QAR AT AR AR EUIRTE S » et E i E
AR HRE > ~NEER -

You can adjust the stitch length at ease
when machine is being operated.
There is no need to stop the machine.

N.ZZB)LLHYER %

ADJUSTING DIFFERENTIAL
FEED RATIO:

VAR 2B LA L TFFE R 1:5.6 -

The differential feed ratio of this
machine 1s adjustable from 1:1
to 1:5.6

RIZEEIEL/)N - SORFERREEIREAIK -

AR B LA S ORARR(B)RARE -

AR FIAES - (E]16)

AR L i B R > I

A ERE > N E AL

g%}biﬁ@@ A HERATE
}EH °

Loosen Knob B then turn Knob A

clockwise to increase the feed ratio for
gathering the fabric. On contrary, turn
Knob A counter-clockwise to decrease
the feed ratio for stretching the fabric.
After the adjustment, fasten the Knob B.




. g}ﬂ%z“\ ﬁ ADJUSTMENT GUIDE

AFHREERTHRHEE: 38 AR AR R R S 8 B
ADJUSTING THE HEIGHT TEHF > A)FT SRR ST L o e
'OF NEEDLEBAR: L mm > IE— A BRI Ry AP
=R o (5]

LE SR SRR o ane LBRERIE - (H18)
FIAREEREAIMT SR 2 > Fydiie 2 fEAE When the Looper goes through the
5E - Left Needle, the Looper tip is 1.0 mm

abve the upper end of the Left

When the Needle bar 1s on the top Needle hole. (Fig.18)

position, the distance between the
Left Needle tip and Stitch Plate
should be as table 2.

This 1s the standard height of Needle Bar.
#33 (Table 2.)

|

stghpg | 7 RS
Needle Gauge Height of U 1.0
Left Needle - U
240 9.7 Q:“[Eﬁ;)
248 9.2
356 8.8 441}_ . (Fig. 18)
] B SHELAISHir BATERI
QARG EE 0 FFECT W
o RS M) L IVIZSAB) - POSITION OF NEEDLE
ERRERgSREEREEEZ AND LOOPER:
(E17)
| | LA EE R ASHE | > A3t
To adjust the height of Needle Bar, remove Hi(EERIEE 77 1A R0.4mm~0.5mm °
the Rubber Seal Plug and loosen the Screw (EE19)
B of Needle Bar A, adjust the Needle Bar
up or down to the required height and fix Insert the Looper into the Looper
the Screw B .( Fig. 17) Holder as far as it can go and
deflect the Looper to the front
about 0.4mm~0.5mm . (Fig. 19)
0. 4mm
0. bmm
Q
(Fig. 19)




2. HiksttelE 2l > H MNASHRE
ATLES > e RS (SN B T 2

X X O
etV EERE 2. 7Tmm~2.8mm ~ R
[ESTEE - SEIRFRIMETTEE - ([E20)

To move the Needle Bar to the

lowest position, at the same time, (Fig. 21)
the Looper retruns to the extreme - .
right end, the distance between C. f‘f E’—'ﬁ@ f'f E[/‘j <7 ﬁI Fé% {/%i E% ?%Z

ADJUSTING TIMING RELATION
BETWEEN NEEDLES AND LOOPER :

Right Needle and the Looper tip
18 2. 7mm~2.8mm . (Fig. 20)

Please refer T’able .3 for other 1 @%HEJ Em}ﬁﬁ}ﬁl/ﬁf‘[ﬂ% R /jf‘fﬁ‘
Needle gauge's adjustment B FERS B0, 03mm~0.05mm
(E22)
—_ When the Looper moves from extreme right

and forward to the Right Needle, the Looper
tip shall slightly contact the Needle by 0.03
mm~0.05 mm. (Fig. 22)

i U 2. Tmm
\U/ v 2. 8mm
(Fig. 20) -
Table 3
Needle Movement of Looper U
Gauge to the Right \/
4. 0mm (A) 3. 6mm 0. 03mm
4. 8mm (B) 3. 2mm 0. 05mm
5. 6mm  (C) 2.7~2. 8mm (Fig. 22)
6.4mm (D) 2. 6mm e NN -
PAEAFA NI Ve T3 Vawk A0 AR/ Ea A
T B E A EE R £50.15~0.20mm ° ([E23)
R
NOTE : When the Looper moves to the Left Needle,
o the clearance 1s about 0.15mm~0.20 mm.
() FTAT 2HE AR #EFLA - (Fig. 23)

CAmPEER  WRIEE R
At et FLHYIE T 9 - (E21)

Insert the Needles into the Holder as
far as they can go.

After the adjustment, make sure 91

the needles can get into the center i

of the Needle Plate holes, and the Vo
gaps are even. (Fig. 21) 0. omm

(0. 20mm
(Fig. 23)

1

=

- 10 -



3VE RS AR » ST ERRE ST
RIEERRE F0.3mm~0.4mm (U1[E24)

RS ST AREL A ST PRS-
RS ORISR EEBE R
1.5mm~2.0mm © ([#25)

When the Looper moves backward to
Left Needle, the Left Needle tip should
stick on the slant edge of the Looper
by 0.3mm~0.4mm. (Fig. 24)

I

(Fig. 24)

When bottom surface of the Looper aligns
with the tip of Left Needle, the distance
from the center of Looper hole to Left
Needle edge 1s about 1.5mm-~2.0mm.
(Fig. 25)

il v
1.5 mm~
2.0 mm
(Fig. 25)
TR
Note :

- 11 -

AR BE SR B DS R SR~

R CRIERIR G Al b Rl =
BEAICT o FRGR T 2SR EAL
S5 NHE TSR EIIERR (A) - TR
FAERT (R T1) HEBISRES - QBT
FERI I JE D - S (2557

To adjust feeding amount of the needle
sticking on the looper slant edge (Fig. 24),
please take off Crank Chamber Cover and
Crank Chamber Gasket from the Cloth Plate
by adjusting the Screw of Looper Bar Guide A.

Turn screw A to operator's dircetion to
fasten, the feeding amount will be less
on contarary, 1t becomes more.

4 E RSB IRAS I TS HET » EEIRF )

S SHFLELP S ST TEAR © (1E]26)

When the Looper goes backward to the
Middle Needle, the hole of the Looper

shall ailgn with the hole of the Middle

Needle. (Fig. 26)

YV

(Fig. 26)



R
NOTE :

AT R tE IR ] - 5550k Y
N JGRR E R EAERERA) > S5
TRET RO AT - PhkeR: b
LT RIS 1) ) > 2 $hHER
IRFEIAER > [z > U2 SHFTETER A o ([E27)

To adjust the Looper's orbit movement,
please open Top Cover and loosen the 4
Screws of Upper Shaft Sprocket

(A) then hold Hand Wheel still.

When slightly turn Shaft Sprocket to
operator's direction, the Looper's movement
will be delay, on the contrary, 1t will

be expedised. (Fig. 27)

(Fig. 27)

D.JESFr =

ADJUSTING THE HEIGHT
OF REAR NEEDLE GUARD :

- 192 -

L sl R RI - RIS 2%
HR(A)ELZ BREH STFLE— B -
([&]28)

When the Needle Bar goes down to
the lowest position, the line A of the
Rear Needle Guard should be at the
center of needles holes. (Fig. 28)

NN

=

<

(Fig. 28)
QAAGHEEIEST U= o SEIBGRRRAR
(B) ~ (C) ##z » Y175 KE

DI $E FoRRhE » ([8E129)
Loosen screw B and C for above

adjustment.

Caution : Never adjust the Needle Guard too
high to contact Feeding Device. (Fig. 29).

< X33

C
B

(Fig. 29)



E.RRIEET Fr o %

When Looper tip shifts to the center

ADJUSTING FRONT AND of Left Needle, set the Front Needle
REAR NEEDLE GUARD: Guard 1.5 mm~2.0 mm higher than
the Left Needle tip. The clearance is

5 e RN THE > $FEEE ] 0~0.3 mm between Left Needle, Right

Needle and Front Needle Guard.

HUDI - BEERFRIEST P B gt E R (Fig. 31 & Fig. 32)

£50~0.05mm © [ AJSHEHREE/ LT
HUDHE - BRIESTH B/ S E 2 BRI R
0~0.05mm - ([&30)

When Looper tip comes near to the
center of Right Needle, make a
clearance between Right Needle and
Looper 0~0.05 mm by actuating Needle
Guard (rear), and adjust a clearance
between Left Needle and Guard (rear)
0~0.05mm. (Fig. 30)

0~0. 3mm

2. RIS EERMAIRTHE - $HREIEE AT
DB > BTTESE A A=A $1.5mm~ (Fig. 32)
2.0mm ([E31) » B /AASHEFTIEE F iy

FEEERS 0~0.3mm > & 2J¢t st 4B %8t

RFEASHOBIE - /GITEST B

&t TREEES0~0.3mm » ([E32)

- 13 -



F AT = R 2
ADJUSTING THE HEIGHT
OF FEED DOG :

BB E R SN ER  RE AR
[ ELS R P T > PERF iR A
FERRAT R B. ey AH A B g ] B SR
M7 1.2~1.5mm °

When Feed Dog are at the highest
position, the surface of Feed Dog and
the surface of Stitch Plate becomes
parallel with each other.

At this time, make differential feed
dog (A) and main feed dog (B) to be
at the same height and adjust the
distance from surface of Stitch Plate
to the surface of Feed Dog to be
1.2~1.5 mm. (Fig. 33)

1.2~1. bmm

:—ms:ml

(Fig. 33)

G. B S EHRE:

ADJUSTING THE POSITION
OF THE SPREADER :

1 E RS A A ERE > H B (a)Ehe
A B EL i/ B [ PR E £50.5mm~
0.8mm > H ZEAJFREH AN R i /oAL
B 0 H () Bl 2 e fHFR
— B4 5SmmZES.5SmmZ[H ©

When Spreader (A) moves from right
to left, provide a clearance of 0.5~0.8
mm. between Left Needle and the tip
(a) of thread hooking point, and when
it comes to the extreme left, the
clearance between the center of Left
Needle and tip (a) of thread hooking
point must be 4.5~5.5mm . (Fig. 34)

0.5~0. 8mm a
| 00b

<_/

A
4.5~5. bmm

@) C)4$¢9

-

(Fig. 34)

2SN E E FE R ES M
Z FOmm~11mm °

Adjust the height of undersurface of
Spreader (A) above the top surface of
Stitch Plate to be 9~11mm. (Fig. 35)

9~11mm

A

\
Stitch Plate
(Fig. 35)




3. Faili: FRFEB1E A]FE FRERRIRAR(B)
B(C) RIS ©

Above adjustment 18 made by loosening
Screw (B) of Spreader and Screw (C) of
Spreader Holder. (Fig. 36)

(Fig. 36)

4 RRARFIr s Z AR ANIE] > AR RGeS
BER/AE 5 nti N N el R o

The above adjustments should be made

properly according to the thread to be used.

H. - Affifk L Eptan B 7E

FIXING OF TOP COVER
THREAD GUIDE & TOP
COVER THREAD EYELET:

INCEN] TS PIREES 2 SN VAT 1) =R O
(EARET > _F ARk < Eikds (D) 1Y Nk
ELESt (A) BY_ g FIRIEBRUER0.5
mm ° ST > BN (B) -

Provide a clearance of 0.5mm. between
undersurface to Top Cover Thread Guide
(D) and the top surface of Spreader (A).

At the position, the thread 1s caught
smoothly by thread hooking part when
spreader comes to extreme right, tighten
screw (E). (Fig. 37)

2. FEfiRR g Ay (D) L Fisil FAfHRE?
wflLde (F) o TR MRS 1.0mm ;
AR 2R Las (F) Rt LHEELE R s
(D) ZESASEET A E—ER | -
ARESTERER » SHERIRRREG) -

Provide a clearance of 1.0mm. between
top surface of Top Cover Thread Guide
(D) and undersurface of Top Cover
Thread Eyelet (F). (Fig. 37)

Set the hole of Top Cover Thread Eyelet
on the extension line of slot fo Top

Cover Thread Guide, then tighten screw
(G). (Fig. 38)

- 15 -



SARIERFT (o L BB ] > T 2R
FEfERER s > S lan B ELLE
TEAfEZ FEE

2% The above (1), (2) should be adjusted
properly according as the thread to
be used.

L )G eI AR AL E

THE POSITION OF LOOPER
THREAD TAKE-UP:

1. (E40)EFERE B/ MBS L) ST i -

(Fig. 40) 18 viewed from left side of operator.

2. EEHtmmpE MR o e RHIAIN
RgH& I —PRIAERF ([E39)
FISTEHRAE TR i e AL (P) o ([E40)
When Needle comes down from the highest position
and the Left Needle tip reaches around 1/2 position

of the looper, (Fig. 39) The looper thread should
come over the highest position P of the Cam. (Fig. 40)

3. BRERIERR (1) AR -

Turn the screw (1) for above adjusment.

- 16 -

1/2

(Fig. 40)




Maker Al B | C D
Panasonic | b7 | 159 ]66.5] 33.25
Mitsubishi | 60 | 150 [ 65 32.5 o
Hitachi | 54 | 159 | 66.5 | 33. 25 = —12
Wangsing | 70 [ 120] 70 35
, B <
o
, a
=
For machine with top & under thread S&M_Mw only /\Q
B &insm
b N o 3
T B 2 ¥
| ool )
oAl
o
2
Model:VG-888 (# 4% ) 4-97
Table No:F002( £ 4R 4 3%) 48 -
C:Hﬁussﬁlﬁ\mﬁv - - - O w
Scale:1 / 4(f)) o
»
A 3
Operator
228 240

1, 200




Maker Al B ] C D
Panasonic | 57 | 159]66.5 | 33.25

Mitsubishi [ 60 [150 ] 65 32.5 ~N
Hitachi b4 1159 166.5 ] 33.2b 1o 75
Wang sing | 70 | 120 | 70 35 _
1%
| B A /\f
o |
, a
&) 7 ]
: 3-99.5
For machine with top & under thread SQM:WQ:% 80 /&//%\Q
4-97 .J
xf — — VIK o , m vT m
A4 )
J,v/ % % | \ | % .MEAM
% A
S -39 4542
= 50 |
Model : VG-888(#4&) =
Table No:F003( £ 4R % %%) T 1 48 =
Unit:mm( EAr) - - - - - -—0 L ===
Scale:1 / 4(rfz]) o s
: RN
3 7

Operator 998 9240 Z

1,200







MISCELLANEQUS COVERS (1) MR RINE(L) 1
Ref. Parts Amt .
No. No Description _E B £ Req.

1 VAO1L Top Cover & 1
2 SV241 Screw (M4 -0.7x 14) e 11
3 FA22 Oil Ring EHERORHER 1
4 FA21 Oil Sight Window IHEE 1
5 VAQ5-1 Top Cover Gasket EEHHE 1
6 Emblem R 2
7 RV09-1 Head Cover Seal Plug [EEES 1
8 VAO8-1 Head Cover Gasket HREEHE 1
9 VA09-2 Head Cover I 1
10 Brand Name Plate N EFERR 1
11 FA1l Rivet (2x5) SET 6
12 HO112-1 Cylinder Side Cover Casket ElfE T HZE#E A 1
13 HO113 Cylinder Side Cover ( Upper ) [Elfa_ Mz 1
14 HO114 Cover Latch Spring VS 1
15 SV208 Screw (M3 -0.5x4.5) HE4E 1
16  HO116 Cylinder Side Cover ( Lower ) [Elfa T HZE 1
17 MDAOS0 Screw (M3 -05x8) e 3
18  VAIS Side Cover Hinge Pin e FHAE 2
19  HO119 Cylinder Side Cover Hinge [ElfE (I ZAEEH 1
20 SV217 Screw (M3 -0.5x8) HE4E 2
21 HO121 Machine Frame Unit 1R 1
22 SF251 Screw (M8 -1.25x20) e 4
23 Model Plate ( See the below ) ST §7 e 1
24 SV232 Screw (M4 -0.7x 10) HE A4S 1
25 VA26 Fixed Plate 14 588 51 72 BRI 1
26 VA27 Magnet Holder s 1
27 VA28 Machine Frame Supporting Bar AR () 3
28  VA29-2 Oil Reservoir Gasket SHRE (PR 1
29 SF160-1 Screw (SM 3/8 -24 x 12) HEAA 1
30 REF25 Oil Ring HEHIZ4ZOf iR 1
31 VA3 Oil Reservoir JHIfE 1
32 HO0132 Plug [BI$E3E R 1
33 HO0133 Seal Plug $nIE 1
34 HOI34 Seal Plug TRES I (&) 1
35  HO0135-2 Lower Cylinder Bed ElfE NE 1
36 SEF231NI Screw (M5 -0.8x14) e 4
37  HO0137 Oil Reservior Gasket 1 HIR R 1
38  HO138-1 Seal Plug R 1
39 HO139 Knock Pin VR 2
40  VA40 0Oil Reservoir Gasket SHIFE (0 1
4] VB42-4 Sticker HEAR(VY128) 1
42 VB42-1 Sticker AEAR(EGE AR 1
43 Brand Name Plate N EFERR 1

VG-888S Serirs






MISCELLANEQUS COVERS (2) B RINE(2) 2
Ref. Parts Amt .
No. No Description _E B £ Req.

1 HO0201-1 Cloth Plate( Large ) @welr e 1
2 SF225 Screw (M4 - 0.7 x 10) 24z 2
3 SV224 Screw (M4 - 0.7 x7) RS 6
4 MEFES080 Screw (M4 -0.7%x8) 124z 2
5 H0205 Crank Chamber Cover Hhil= 3 1
6 HO206NBR  Crank Chamber Cover Gasket Hh i = 5 1
7 RV09-1 Seal Plug B 3E 4
8 VB08 Rear Cover %E 1
9 N0209 Rear Cover Gasket BERH 1
10 SV232 Screw (M4 -0.7x 10) HE AL 6
11 VBII Needle Bar Guard FHGER 1
12 MDP08&0 Screw (M3 -0.5%x8) 124z 2
13 HO0213 Supplementary Slide Cover YEEREEE 1
14 H0214 Screw (M4 -0.7%x7) e 2
15 HO0215-1 Stitch Plate Support iRz 28 1
16  VBI6 Knock Pin TE HEH 2
17 H0217 Positioning Bushing EAIHE 1
18 MDB060 Screw (M3 -0.5x6) BEL% 2
19  H0219 Knock Pin [ 7 35 1
20  VB23 Fabric Guide ( Left) EAtigs(/) 1
21 SF205 Screw (M2.6-04x5) 1247 2
22 VB2 Fabric Guide ( Right ) Atz () 1
23 SV221 Screw (M4 -0.7x8) B24% 4
24 GB41 Front Cover Hinge Hij 250 1
25 SV225 Screw (M4 - 0.7 x8) LS 1
26 SV226 Screw (M4 -0.7x6) 1245 1
27 SV227 Screw (M4 -0.7x5) hE2% 1
28  VB29 Conical Spring Washer P nE A 1
29 VB29-1 Conical Spring Washer f&ﬁ/—ﬁ&@. 2
30 H0230 Front Cover ( Lower ) Hij 25 IR 1
31 NE27 Nut BEE 1
32 MFZ100 Screw (M4 - 0.7 x 10) IR IRA 1
33 H0233-1 Front Cover ( Upper ) HiZ EE 1
34 SV211 Screw (M3 -0.5x6) HE&% 3
35  VAl4 Cover Latch Spring S 1
36 MFL080 Screw (M4 - 0.7 x8) BRLR 1
37 GA22 Screw (M4 -0.7x6) e 1
38 SV239-1 Screw (M4 - 0.7 x 8) H2&% 2
39 F0239 Thread Take-up Cover ( Front ) TR4REE 1
40  SV215 Screw (M3-0.5%5) S 1
41 F0241-1 Shaft Sprocket Cover Bl 1
42 VB28-0 Washer A 2
43 SV231 Screw (M4 - 0.7 x 18) BR&% 2
44 VB42-1 Sticker AE4K (BEEEE 1
45  VB42-5 Sticker AG &R (z!fr%ﬂﬁ%lfﬁ) 1
46 VB42-6 Sticker AE4K GEE HIREHE) 1
47 124064A Sticker AE4K (ZR4RIE]) 1
48  VB42-9 Sticker AEEE CEE) 1

VG-888S Serirs






MISCELLANEOUS THREAD EYELETS

w

Ref. Parts Amt.
No. No Description _E B £ Req.
1 FK20 Thread Tension Spring Cap (R) &RTRTEHELSH] (41) 2
2 FK19 Tension Spring Disc Support R JIEAEE Bl 5
3 VC03 Needle Thread Tensoin Spring SRR JI5EEE 3
4 FK20-1 Thread Tension Spring Cap (B) &R TR (BE) 3
5 VC05 Top Cover Thread Tension Spring 4R 2
6 FI21 Thread Tension Spring Retainer 4R R TR [ 5
7 FK12-1 Felt Rk 5
8 FK14 Tension Disc R JTEERE (COR) 10
9 VC09-1 Tension Post L ERIR 5 EE AT 5
10 VCI10 Tension Post Ferrule &R IR 5
11 VCIl Tension Disc Separator ( 5 Threads) &R T ERE R E(TL4R) 1
12 VCI2 Tension Disc Eyelet - EfigR iR 5
13 VCl13 Thread Lead-in Guide HARE 5
14 VCl4 Tension Post Support ( 5 Threads) ERIRTIEH S R (4R 1
15 SV221 Screw (M4 -0.7x8) HE4E 13
16  VCl6 Top Cover Thread Eyelet ( Left ) B B ERR(L) 1
17 VC17 Thread Eyelet Pipe ( Long ) BEREE () 1
18  VCI8 Thread Eyelet Pipe ( Short ) MRS () 1
19 SV227 Screw (M4 -0.7x5) HE4E 2
20  VC20 Thread Eyelet Pipe Stay AR B [ 7E R 1
21 VC21 Thread Guide Plate AR BT 1
22 VC22 Top Cover Thread Eyelet ( Right ) B i Em AR IR CR) 1
23 WF04 Washer A 2
24 F0324 SP Device , Complete Set Wil &R 1
25 V(C25 SP Cover B i 1
26 VC26 Felt FE#L 1
27  F0327 Needle Thread Eyelet AL LRIE 1
28 SF111 Screw (SM 9/64 - 40 x 6.7 ) e 2
29 V(C29-1 Needle Thread Guide FrapEs 1
30 VC30 Guide Pin 5] 7 feH 1
31 V(C31-2 Needle Thread Evelet (No Brand) e E 1
32 SV262 Screw (M6 -1.0x10) HEAA 1
33 V(33 Needle Thread Retainer Support SRR TR AR E EEE (N 1
34 V(34 Thread Retainer Disc Support SRR TTEM 1
35 V(35 Needle Thread Retainer Dise SR TR STEAEEAH BRI (/]N) 1
36 V(36 Needle Thread Retainer Spring SRR JI5EEE 1
37 SV108-1 Screw (SM 1/8 - 44) HE4E 1
38 V(C38 Top Cover Thread Guide B4R 1
39 V(39 Supplementary Thread Guide B4R BB 1
40  VC40 Tension Post - BfiigR R SR EEAH SO 1

Ref. No. 41 to 68

« « « +See the following page.

VG-888S Serirs






MISCELLANEOUS THREAD EYELETS

Ref. Parts Amt .

No. No Description E Oh % fE Reg.
41  FC24 Top Cover Tension Disc(Small) L EfgR AR () 4
42 VC42 Supplementary Tension Spring T 2
43 V(C43 Nut BEWE 1
44

45 V(45 Thread Take-up Eyelet Bracket PRARAEFLZ 1
46 VC46 Looper Thread Eyelet T EIET AR 1
47 SV218 Screw (M3-0.5) 1245 1
48 V(C49-1 Thread Take-up Eyelet Holder FRARTTIR 1
49 VK48 Waher s 1
50  VB29-1 Conical Spring Waher e 1
51 N0344 Screw (M4 -0.7x6.5) HR&% 1
52 VC53-1 Looper Thread Guide T EMSRTTEARR 1
53 SV210 Screw (M3-0.5) HE AL 4
54 SV206 Screw (M2.5-0.45%3.5) HE AL 5
55 VC55-1 Thread Take-up Eyelet ( Right ) LRI () 1
56  V(C57-1 Thread Take-up Eyelet ( Left ) FHERIR (L) 1
57 VCs8 Latch Spring PR 1
58  V(C59-3 Thread Take-up Cover ( Rear) RAREZE(R) 1
59 SF224 Screw (M4 -0.7) e 2
60  F0360 Looper Thread Eyelet ( Center ) T EfigR LR (F) 1
61  VC62 Looper Thread Eyelet ( Right ) eSS G) 1
62  FA104 Needle Thread Eyelet FHAREARI 1
63 SE221 Screw (M4 -0.7x20) HE AL 2
64

65  V(C25-1 Sp Container Cover fFEHfEE 1
66 PF10-1 Pin ZE L 2
67  F0367 Thread Eyelet Support AR 3
68  J0865-2 Ceramic GaE 2

s Ref.No. 1 to 40

See the preceding page.

VG-888S Serirs



28




MISCELLANEOUS BUSHINGS & EYE GUARD- =13 F

4
Ref. Parts Amt .
No. No Description _E B £ Req.

1 VDO1-1 Needle Bar Bushing ( Upper ) FEEEL) 1
2 VD02 Needle Bar Bushing ( Lower ) FHEEECH) 1
3 VD03 Persser Bar Bushing FRRHEE 1
4 VD04 Oil Seal 1FHER 1
5 VD05 Spreader Driving Bar Bushing ESRGEGREE 1
6 VD06 Oil Seal 1FHER 1
7 VD07-1 Spreader Driving Shaft Bushing ( Left ) EmgREAE SR e EHEIRHEE () 1
8 VD08-1 Spreader Driving Shaft Bushing ( Right ) T EfigpéEaR es HENIEE (H) 1
9 VD09-1 Foot Lifter Lever Bushing e RS 1
10  VDI0-1 Needle Thread Take-up Bushing ( Front ) HEGEEEEHD 1
11 VDI1I-1 Needle Thread Take-up Bushing ( Rear) HEEGIREEER) 1
12 HO0412-1 Lower Shaft Bushing MEEEEE 1
13 HO0413-1 Lower Shaft Bushing EZEAREEE 1
14 HO0414-1 Differential Feed Bar Shaft Bushing (Right) R B EBEEE (5) 2
15 HO0415-1 Differential Feed Bar Shaft Bushing (Left) AR A EHEEE (L) 1
16 HO0416-1 Feed Bar Lift Shaft Bushing ( Left) ZEhA R EEEEEE () 1
17 HO0417-1 Feed Bar Lift Shaft Bushing ( Right ) ZEAR EEEEEE (5) 1
18 VD2l Seal Plug 1FIHEZE 2
19  VDI9 Looper Driving Shaft Bushing ( Front ) NESHEEEES (B 1
20 VD20 Looper Driving Shaft Bushing ( Rear ) NEFHEBES (%) 1
21 HO0421-1 Micro Differentaial Feed Adjustment Bushing (Left f 7= Bl &% (/5) 1
22 HO0422-1 Micro Differentaial Feed Adjustment Bushing ( Right) fEEE&IEES () 1
23 H0423-2 Rocker Shaft Bushing FEwEE 1
24 HO424-1 Feed Bar Lift Shaft Bushing ( Front ) PR EEHEEEE (7)) 1
25 H0425 Seal Plug A ZE 2
26 VD32 Oil Seal 1FHER 1
27 HO0427 Feed Bar Lift Shaft Bushing ( Rear ) wR B EEEEE %) 1
28 VD22 Eye Guard, Complere Set & HiRal 1
29 SV262 Screw (M6 -1.0x10) HE4A 1
30 VD23 Eye guard Bracket o H PR [E E K 1
31 SV126 Screw (SM 11/64 - 40) HE A4S 1
32 FA26 Conical Spring Washer MR 1
33 VD27-1 Eye Guard Holder EAEE &S 1
34 FA24 Washer A 1
35 SV104 Screw (SM 3/32 -56%x5) e 2
36 VD25 Eye Guard EHER 1
37 NF12 Nut B2ME 1

VG-888S Serirs






MAIN_SHAFT DRIVING MECHANISM_ T EahEEsE 5
Ref. Parts Amt .
No. No Description _E B £ Req.

1 VEO1 Pulley R i 1
2 SV261 Screw (M6-1.0x8) BRE&H(LR 4
3 SV264 Screw (M6-1.0x8) e 1
4 VE04-1 Timing Belt BT R 1
5 G0505-1 Shaft Sprocket ( Lower ) B R 1
6 SV257 Screw (M5 -0.8x7) 124z 1
7 SV250 Screw (M5 -0.8x5) 24z 5
8 VE06 Ball Bearing ( Right ) TEEREEAR(E) 1
9 VE(7 Retaining Ring EilEE: 1
10 K0407-2 Main Shaft Sprocket ( Lower ) P E R 1
11 SF240 Screw (M6-1.0x6) B24% 5
12 VE09 Retaining Ring fER 1
13 VEIO Ball Bearing ( Middle ) TREREEFR(F) 1
14 VEIll Lower Shaft ( Right ) MEEECG) 1
15 VEI2 Oil Pump Driving Worm JH 2R (IR 1
16 HO516 Counterweight ( Small ) SEETHC 2 Y 1
17 SV227 Screw (M4 -0.7x5) 124z 2
18  GE11-6 Ball Bearing ( Left ) EEREEAR(AD) 1
19 HO0519-1 Lower Crankshaft T 1
20 SV260 Screw (M6-1.0x5) HR4R 2
21  HO0521-3 Lower Shaft ( Left ) MEEE () 1
22 H0522 Seal Plug P ZE 1
23 (G0542-5 Thread Take-up Shaft Sprocket ( Upper ) RGBS s 1
24 VE21 Retaining Ring HIER 2
25  VE22 Ball Bearing TEERERAA 1
26 F0526-1 Looper Thread Take-up Shaft T aIEHEAR T E 1
27  VE25 Adapter ( Left ), C . Set fHERAA () 1
28  VE26LU Ball Bearing NESZSEEY N 1
29  VE27 Collar LHESS 1
30  F0S30 Looper Thread Take-up T AIE R AR R 1
31 SF142 Screw (SM 7/32-32x4) HEAS 2
32 GES9 Oi1l Seal OXUTR 2
33 SV271 Screw (M6 -1.0%x6) BRER R 1
34 F1043 Washer g 1

VG-888S Serirs



39
\




UPPER_SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L EEE e GBRGEE 6
Ref. Parts Amt.
No. No Description _E % Req.

1 F0601-2 Handwheel TR 1
2 SF241 Screw (M6 - 1.0x 10) [IEHES 2
3 SF240 Screw (M6 -1.0x6) LS 12
4 VF04-2 Handwheel Mark (No Brand) FHEdR PR RhE 1
5 VE06 Ball Bearing TEERES AR 1
6 VE(7 Retaining Ring EillEE: 1
7 GF07 Timing Belt G EE Y R 1
8 GFO08 Upper Shaft Sprocket ( Upper ) b E e L) 1
9 VF09-2 Upper Shaft I 3 iy e iy 1
10 VE09 Retaining Ring EillEs! 1
11 VEIO Ball Bearing TEERESRR 1
12 VFI2 Upper Shaft Joint L 1
13 MEAOQ50 Screw (M3.5-0.6x5) e 1
14 N0616 Oi1l Sleeve THER 1
15  NO0617-2 Upper Crank Shaft | i iy 1
16 VF05-2 Adapter HEE 1
17 VF17 Rubber Seat R B 1
18 NO0621 Eccentric Thread Take - up B Lol 1
19  VFI9 Ball Bearing TEEREE R 2
20 SV275 Screw (M8 - 1.25x 16) [ 2
21 N0636-1 Connecting Rod AR 1
22 SV223 Screw (M4 -0.7 x 14) 124z 2
23 N0622 Collar TEfrER 1
24 SV264 Screw (M6 -1x8) HE4E 4
25

26 VF26-2 Driving Lever {HEHE 1
27 SV268 Screw (M6 - 1.0x 16) LS 1
28 SV252 Screw (M5 - 0.8 x 10) [IEHES 1
29  VF29 Washer = 1
30 VF30 Spacer HE 1
31 VF31-1 Driving Shaft (EEL 1
32 VE32 Bracket FL28 1
33 SW06 Spring Washer HE R 1
34 SV253 Screw (M5 -0.8x 16) [IEHES 1
35 VF35-2 Needle Thread Take-up SRR 1
36  VEF36 Top Cover Thread Take-up L EMSR 4R 1
37 SV310 Screw (M3.5-0.6%8) BR4% 2
38 15-39 Spring Washer OB 1
39 F0639-2 Color Ring ( Orange - 1585U) TBIR(TEE) 1
40 JO865-2 Ceramic Fej 4

VG-888S Serirs






NEEDLE BAR MECHANISM STHREIRE 7
Ref. Parts Amt .
No. No Description E Oh % fE Reg.

1 VGO1-1 Needle Bar HE 1
2 SF114 Screw ( SM 9/64 - 40 x7.5) BR4% 1
3 VG03-2 Needle Bar Thread Eyelet FHETELR B ARAT 1
4 F0704-2 Needle Bar Bracket FHEERENZE 1
5 SV232 Screw (M4 -0.7 x10) BR4% 1
6-1  VG240-2 Needle Clamp (240)(Optional) (RS (287 40L0)
6-2  VG248-2 Needle Clamp (248)(Optional) (ST (2 87 48L)
6-3  VG356-2 Needle Clamp (356)(Optional) (T (387 5.6L)
6-4 VG360 Needle Clamp (360)(Optional) (ERSTEE (381 6.0L) 1
6-5  VG364-2 Needle Clamp (364)(Optional) (ERSTHE (38164 1L)
6-6  VG460-1 Needle Clamp (460)(Optional) (ERFTHE (4 $F6.0L)
6-7  VG464-3 Needle Clamp (464)(Optional) (RS (4 164 1)
7 UYI128#11 Needle (240 ~ 248 ~ 356 ~ 364 ~ 464) (Optional) #T(i5E}) 3
MY1014B Needle (452 ~ 460) (Optional) BTCERE) 4
8 SF106 Screw (SM1/8-44x%x2.7) BR4% 4
9 FC38 Top Cover Thread Eyelet B4R B4R AE 1
10-1  VG40212 Stitch Plate (240)(Optional) CER SR 40)(BEED(47E)
102 VG402TNI  Stitch Plate (240)(Optional) GEE) AR (Q40)(BETED)(438) GRS
10-3  V(G48212 Stitch Plate (248)(Optional) CERE ST 248)(BEHED)(47)
104 VG482TNI  Stitch Plate (248)(Optional) GEER) AR (248)(BATE)(438) GRS
10-5  VG56312 Stitch Plate (356)(Optional) CER SR 356) (BB (47E)
10-6  V(G5631133 Stitch Plate (356)(Optional) CERR ST (356) (BN (47E) (E57HAS) 1
10-7  VG60311 Stitch Plate (360)(Optional) CER ST 360)(FEED)(47E)
10-8  VGS6311CT  Stitch Plate (356)(Optional)(Yarn Thread) CEERE) ST (356)(BEED(47E) (5 145)
109 VG64312 Stitch Plate (364)(Optional) CER SR 64 (FEEN(47E)
10-10  V(G6431133 Stitch Plate (364)(Optional) CER ST Qo4 (FEEN47E) (E5H#%S)
10-11  VG60411 Stitch Plate (460)(Optional) CER SR (460) (BB (47E)
10-12  V(G64411 Stitch Plate (464)(Optional) CER SR 46 (BEEN47E)
11 SV215 Screw (M3-0.5x5) R INEL 2
12 SF205 Screw (M2.6-0.4x5) BR4% 1
13 FO712 Counterweight , Complete Set s A 1
14 VG14-2 Counterweight SEATEC EE 1
15 SV252-1 Screw (M5-0.8%x9) BR4% 1
16  VGI16 Connecting Rod Ring LR iR 1
17 FO717 Connecting Rod Ly 1
18  F0716 Connecting Rod , Complete Set HHARAH 1
19  VGI9 Roller Bearing EZY N 1
20 VG20 Connecting Rod Pin AR 1
21 VG212 Eyelet Spring SRS E 4R 1
22 F0722 Needle Bar Guide FHEE L EAY 1
23 VG2 Slide Block HEEALEIR 1
24 WE03 Washer #H 2
25 SV247 Screw (M4 - 0.7 x20) LRSS 2
26 VG36 Fabric Guide ( Left) EZR () 1
27 VG35 Fabric Guide ( Right ) e (h) 1
28 SV102 Screw (SM 3/32 -56x5) BR4% 2
29 SV275 Screw (M8 -1.25x16) 1244 2
30 J0865-2 Ceramic P Z

VG-888S Serirs



\
& A
- Y y . . .
B QVV p . A s
i % /—a\ VAN ISe) \ @
<r 2y S - Br TN y . _ \
» WX \ / W e
\\// \% /ﬂ // / A % @u
/ \ o~ . / i
o / A

£l/

— n_/_ -
ET)— | _
/ ({5 - -




PRESSER FOOT MECHANISM. RIS 8
Ref. Parts Amt .
No. No Description _E B £ Req.
1 VHO!1 Presser Spring Regulator R IR EntE 1
2 VHO3 Lock Nut B2ME 1
3 VHO4 Presser Bar Spring ( Outer ) JFR AR 58 2 (V1) 1
4 VHO05 Presser Bar Connecting Bracket [ Fall 5] o 1
5 SF124 Screw (SM 11/64 - 40 x 10.5) I24% 1
6 SV223 Screw (M4 - 0.7 x 14) e 3
7 VHO7 Presser Bar Guide [t5] B 1
8 VH09 Presser Bar Spring ( Inner ) R HAl R =R () 1
9 VHI0 Presser Bar FRHAIER 1
10 MO0936 Oil Protector Ring WA 1
11 VHI12 Collar (9 x 17 x Tmm ) FREIR 1
12 SE228 Screw ( M4-0.7x4 ) 124% 1

13-1  VH240 Presser Foot , Complete Set ( 240 ) JFRRAIZH(2%14.0)

132 VH248 Presser Foot , Complete Set ( 248 ) JFEHIZH(2514.8)

13-3  VH356 Presser Foot , Complete Set ( 356 ) JFRHI4A.(3815.6 )

13-4 VH360 Presser Foot , Complete Set ( 360 ) JEERAIZH (3816.0 ) 1

13-5 VH364 Presser Foot , Complete Set ( 364 ) JFRRIZH(3516.4)

13-6  VH460 Presser Foot , Complete Set ( 460 ) JFRHAIZH (4%16.0)

13-7  VH464 Presser Foot , Complete Set (464 ) JFRRAI4H (4816.4)

14 SF116 Screw (SM 9/64 - 40 x 8 ) 124z 1
15  VHI6 Presser Foot Spring ( Left ) JFRRAI 7822 (/1) 1
16  VH54 Upper Presser Foot JFR HAIEH 1
17 VHS5 Lower Presser Foot A HAlE 1
18 SV103 Screw (SM 3/32-56x5) HE A4S 4
19  VH20 Presser Foot Hinge Pin RIS St 1
20 NV11 Lock Nut Frb 2 1
21 VH21 Presser Foot Spring T EE 1
22 SV109 Screw (SM 1/8 - 44 x 10) 124z 1
23 VH2M Presser Foot Spring ( Right ) FRHAITE 2 () 1
24 SV206 Screw (M2.5-0.45x%x3.5) HE4E 1
25  VH26 Fabric Guide ( Long ) SrElA 1
26 VH27 Lifter Link e R 1
27 SF134-1 Screw (SM 3/16 - 32) e 2
28  VH29 Lifter Link Lever e A AR 1
29  VH30 Fastener Pin [t E £ 1
30  VH3I Lifter Spring TP ARAIN. 1
31 VH32 Collor ( 8mmx16mmx8mm ) EfrIR 2
32 SE222 Screw (M4 -0.7x6) e 4
33 VH34 Lifter Shaft JER Al - il 1
34 VH3S Intermediate Lever PRI 1
35 SF231 Screw (M5 -0.8x 14) HE A4S 1
36 EF03 Retaining Ring H1EE ETW-3 2
37  VH39 Connecting Pin ARG 2
38  VH40 Connecting Plate GRS 1
39 VH41 Lifter Lever ( Small ) FEFHIECIN 1
40 SE240 Screw (M6 -1 x6) e 1

& Ref. No. 41 to 53

..... See the following page.

VG-888S Serirs



\
& A
- Y y . . .
B QVV p . A s
i % /—a\ VAN ISe) \ @
<r 2y S - Br TN y . _ \
» WX \ / W e
\\// \% /ﬂ // / A % @u
/ \ o~ . / i
o / A

£l/

— n_/_ -
ET)— | _
/ ({5 - -




PRESSER FOOT MECHANISM THAAI R 8
Ref. Parts Amt.
No. No. Description EOS % B Req .

41 VH42 Lifter Lever AN 1
42 VH43 Lifter Lever Stop AR A 1
43 SF114 Screw (SM 9/64 - 40 x 7)) 124z 3
44 VH46 Tension Release Lever ISR IBAERR 1
45  GH47 Safety Spring YR ELR 1
46 VH48-2 Tension Release Shaft FILTTRE I e il 1
47 VH49 Vibration Absorb Spring Dal=g:8 1
48  VH50 Thread Chain Cutting Knife &R ] 1
49 SV102 Screw (SM 3/32 -56 x3.5) 124z 1
50

51 SF106 Screw (SM 1/8 -44 x 2.8 ) HELS 1
52 VH52 Fixed Plate JIE E R 2
53 VHS53 Left Presser Foot Presser TIEAE R 2

s Ref.No. 1 to 40

°°°° See the preceding page.






SPREADER MECHANISM

LR IS

9
Ref. Parts Amt .
No. No. Description E o 2 B Req.

1 VIOl Connecting Rod , Complete Set fR Lo AR4H 1
2 V102 Eccentric Lol 1
3
4 FH19 Roller Bearing SEAREEY YN 1
5 VIOS Connecting Rod B MR AR 1
6 VI06 Retaining Ring EillEE=: 1
7 SV221 Screw (M4 -0.7x8) HER4S 1
8 VI08 Washer A 1
9 VI09 Adjusting Lever Pin o A A 1
10  WF06 Washer A 1
11 NF31 Nut (M6-1.0) B2 1
12 VII2 Collar ( 12mm x 18mm x 7mm ) L 1
13 SF222 Screw (M4 -0.7x6) e 2
14 VIl4 Adjusting Lever o] = 1
15 SV268 Screw (M6-1.0x16) B24% 1
16 VIl6-] Driving Shaft R[] 1
17 VI7 Rocking Arm e 1
18 SF240 Screw ( M6-1.0x6 ) B24% 4
19  VII9 Rocking Pin EFRE 1
20  VI20-1 Spreader Bar LA 1
21 VI2I Bushing Ring iR 1
22 VI Collar ( 10 x 18 x 7mm ) TEAL HHER 1
23 SF228 Screw (M4 - 0.7 x4) B24% 2
24 V4 Spreader Holder AEEAR R B R 1
25  VI2S Spreader AEEMAREEAR T 1
26 SV222 Screw (M4 -0.7x 12) BRE&% 2
27 15-39 Spring Washer OFA B HE | 1

VG-888S Serirs






LOOPER DRIVING MECHANISM. B/AEas: i 3 10
Ref. Parts Amt .
No. No Description _E B £ Req.

1 VI01-1 Looper NaIEt 1
2 SV310 Screw (M3.5-0.6x8) HE4S 1
3 HI1003-3 Looper Holder GEAR IR 1
4 MEA060 Screw (M3.5-0.6x5) e 1
5 VJ0S Spacer ( Fiber ) A% 5 3
6 H1006-2 Looper Bar Bushing N AFREEEHHE (L) 1
7 SV264 Screw (M6 -1.0x8) e 2
8

9

10 N1048 O1l Seal 1FHER 1
11 VII2-2 Looper Bar Guide RS ERE R 1
12 VIJ13-1 Slider Nzpiih 1
13 H1013 Slider Holder (L) VB PR & E () 1
14 MFB100 Screw (M4 -0.7x 10) HE A4S 2
15 VIl7 Slider Presser VESRE AL R BR 1
16 SE228 Screw (M4 -0.7x4) HEAS 1
17 VII9 Silder Presser 1EHERA 2
18 V120 Seal Plug EIPAZE 1
19  VI21-1 Looper Bar L 1
20  HI1020 Looper Bar Guide Shaft N AFREEEEE D) 1
21 SV254 Screw (M5 - 0.8 x30) HE A4S 1
22 VI2S Washer A 2
23 VI26 Looper Rocker Adjusting Pin NPT R 1
24 VI27 Roll Pin FEF55 1
25 NV12 Nut B2ME 1
26  F1026 Looper Rocker Connecting Rod , C . Set NE)HEE AR 1
27 F1027 Looper Rocker Regulating Eccentric Nt A R s 1
28 SV250 Screw (M5 -0.8x5) HEAS 1
29 VI3 Roller Bearing T R 1
30 VI33 Looper Rocker Connecting Rod NSRS AR 1
31 VI4 Looper Connecting Rod EERR R 1
32 SV223 Screw (M4 -0.7x 14) HEAA 4
33 VI36 Oil Splashier BEHA 1
34 VI37-1 Guide Fork TEALY 1
35 SV122 Screw (SM 11/64 -40x9) HE4A 2
36 VI39-1 Looper Driving Lever T A EEENR 1
37 VJ40 Seal Plug I3 1
38  H1038 Looper Rocker Arm NEIEHEE 1
39 SV270 Screw (M6 -0.75 x 15) e 1
40 VI43 Thrust Plate HETTENE 1

< Ref. No. 41 to 49 « + « < See the following page.

VG-888S Serirs






LOOPER DRIVING MECHANISM 551 ER 10

Ref. Parts Amt .
No. No. Description E O % TE Req.
41 V44 Thrust Roller Bearing WS EEAR 1
42 F1042-1 Looper Driving Shaft ISR 1
43 F1043 Driving Washer HETTEBE (N 1
44 MIP0OSO Screw (M6- 1.0 x 8) BR4% 2
45 HI1045 Slide Holder ( Right ) TEAIIR(H) 1
46 F1046 Washer = 1
47 SW06 Spring Washer G EE B 1
48 SV252 Screw (M5 - 0.8 x 10) BR4% 1
49 15-39 Spring Washer OFA B 1

€ Ref.No. 1 to 40

See the preceding page.

VG-888S Serirs



11




FEED DRIVING CONTROL MECHANISM & NEEDLE GUARD

—_
—_

Ref. Parts Amt .
No. No. Description E o 2 B Req.
1 H1101 Feed Lift Lever FR R TR 1
2 SV250 Screw (M5 -0.8x5) HEAS 6
3 VKO3 Connecting Rod Pin AR 1
4 SV242 Screw (M4 -0.7%x3) HE4E 5
5 H1105 Feed Lift Connecting Rod BT 1
6 VK06 Retaining Ring HIER 2
7 H1107 Roller Bearing BT 2
8 H1108-1 Feed Eccentric o S M=K 1
9 SE240 Screw (M6-1.0x6) e 5
10 HI110 Feed Connecting Rod iR EL AR 1
11 VKII-] Connecting Rod Pin HRH () 1
12 HILI2 Needle Guard Eccentric JI=63 9K AW (G1I)) 1
13 MFRO050 Screw (M4 -0.7x5) HE4E 3
14 HI114 Needle Guard Lever ( Front ) TESHEEEN HHR(ED) 1
15  HIL1S Needle Guard Connecting Shaft (AN THET 2 1
16 HI116 Connecting Bushing PR E 1
17 H1117-3 Needle Guard Holder ( Rear ) TEST & E FE (BT 1
18 MDP040 Screw (M3 -05x4) HE4E 1
19 H1119-2 Needle Guard ( Front ) 188t H (B 1
20  HI1120 Needle Guard Lever ( Rear ) THEHEEENHhA{R) 1
21 HI121-1 Needle Guard Connecting Shaft ( Rear ) (1&)TH G 1
22 H1I22 Needle Guard Holder ( Rear ) THEHE T HE(1%) 1
23 GB37 Screw (M4 -0.7%x8) e 1
24 HI1124 Needle Guard ( Rear) JHET R (18) 1
25 MDA060 Screw (M3 -05x6) HE A4S 1
26 HI1126 Lever Link ( Long) R (R) 1
27 VK13 Lever Link ( Short ) PEERIR(EE) 1
28 VKl14-1 Connecting Rod Pin AR B 1
29 VK21 Connecting Rod Guide JEY s ki 1
30 VK20 Control Bracket = KR 1
31 HI131 Lever Link Pin RT3 1
32 H1132 Retaining Ring H1EE ETW-8 1
33 SE220 Screw (M4 -0.7x10) e 1
34 HI1134 Differential Feed Shaft Lever HELS R AR 1
35 VIO8 Washer Eda 1
36 SV221 Screw (M4 -0.7x8) e 1
37 VK24 Spring Holding Pin JEEEEME 1
38 VK22 Control Bracket Spring A 1
39 SV252 Screw (M5 -0.8x10) e 1
40  HI1140 Control Lever Shaft Bushing PR R 1

2 Ref. No. 41 to 65

« « « «See the following page.

VG-888S Serirs



11




FEED DRIVI TROL MECHANISM EDLE ARD 11
Ref. Parts Amt.
No. No. Description E oW B Req.

41 RV18 O Ring OXYHIR 1
47 VK28 01l Seal SHE 1
43 H1143-1 Control Lever Shaft e AR 1
44 SV271 Screw (M6-1.0%x6) 24z 1
45  VK38-1 Differential Feed Control Lever ZEBEHIR 1
46 SV232 Screw (M4 - 0.7 x 10) HE4R 1
47

48  HI1148-1 Stitch Length Graduations TR R T2 1
49 SV233 Screw (M4 -0.7x 14) BEL% 2
50 SV259 Screw (M5 -0.8x6) BEL% 1
51 VK48 Washer A 2
52 VK42 Spacer PEHIFR (F5E 2
53 VK43-1 Conical Spring Washer HE o RS 1
54 VK44 Nut BEE 1
55 SV267 Screw (M6 -1,M4.5-0.5) 124z 1
56 VK23 Pin P AR fEE B 1
57 H1157 Control Link (U 2B 1
58 VK31-1 Nut 5 [E e 1
59 VK32 Pin R85 1
60 VK33 Adjusting Screw TR REAR 1
61 RF21 O Ring OFLHIR 1
62  VK34-1 Bushing HE 1
63 VK35 Adjusting Knob R et 1
64 VK37 Stitch Length Indicator SHEE T 1A 1
65 17-22 Screw (M3 -0.5%4) B24% 1

< Ref.No. 1 to 40

See the preceding page.



\ \
4IIIIV

/ &

L e i
/ %ﬁ

=N (Bomm-—

\

\
\

\
1\ \
(ap)

R

T

12



FEED DRIVING MECHANISM. i B 12
Ref. Parts Amt .
No. No Description _E % Req.

1 H1201 Differential Feed Shaft ez L 1
2 H1202-1 Bushing HE 2
3 H1203 Roller Bearing (EEIL 1
4 H1204 Roller Bearing TEEREE R 1
5 H1205 Main Feed Lever TRkl EEE 1
6 SF225 Screw (M4 -0.7x 10) HEAS 2
7 SCQ040-1 Screw (SM 9/64 - 40 x 4 ) e 1
8 H1208 Driving Connecting Pin SEE AR B 2
9 H1209 Main Feed Bar Connecting FAR ELER )T 1
10 HI210 Driving Connecting Bushing SREEHEGD) 1
11 SV223 Screw (M4 -0.7x 14) HE A4S 1
12 HI212 Differential Feed Lever EEEE 1
13 SF106 Screw (SM 1/8 -44 x 2.7) e 1
14 HI214 Differential Feed Driving Connection 72 B B 2 1
15  WF03 Washer A 2
16 SV231NI Screw (M4 -0.7 x 18) e 1
17 HI217 Driving Connecting Bushing REIEEHER) 1
18 H1218-4 Guide Block PR B TR 1
19 MDAO060 Screw (M3 -05x6) HE4E 2
20  HI220-1 Differential Feed Bar ZEnA R EERE 1
21 HI221-1 Differential Feed Dog EEE 1
22 MDAOS0 Screw (M3 -0.5x 8) HEAA 2
23 HI223 Differential Feed Dog ( Middle ) ZENEE(N) 1
24 SF205 Screw ( M2.6 - 0.45 x 5) HE4E 1
25 HI225-1 Main Feed Bar FiRRBLEE 1
26 HI226-2 Main Feed Dog TLE(FE) 1
27 H1227-1 Feed Lift Block R S a=Wizpti) 2
28  HI1228 Seal Plug FHINZE 1
29 H1229-6 Feed Lift Shaft Tt F i 1
30  HI1230-3 Feed Rocker Shaft T 1
31 HI1231 Collar R 4
32 MDPOSONI Screw (M3 -05x8) e 4
33 HI233 Main Driving Lever T hEENFEE 1
34 EF03 Retaining Ring 1B ETW-3 2
35 HI235-1 Driving Shaft S5l AL A 1
36 HI236 Driving Connecting Unit ERE) RS 1
37 H0522 Seal Plug FAGFE 1
38 HI238 Wick Clamp VS5 1
39 HI239 Wick Clamp VS5 1
40 MAAOQ030 Screw (M2 -03x3) HE A4S 2
4] MBAO020 Screw (M2.5-0.45x%x2) HE A4S 1
472

43 SF224 Screw (M4 -0.7x8) e 2
44 H1240 O1l Wick HER 2

VG-888S Serirs






DIFFERENTIAL FEED RATIO DEVICE

Ref. Parts Amt .
No. No Description _E B £ Req.

1 H1301 Fixed Block LAJ[E EHE 1
2 MJT250 Scrw (M8 - 1.25 x25) e 1
3 H1303 Differential Feed Rocker ZEE 1
4 SF225 Screw (M4 -0.7x10) e 4
5 H1305-1 Main Feed Rocker FARHEE  20mm 1
6 SCQ040-1 Screw ( SM 9/64 - 40 x 4) e 5
7 H1307-1 Link Lever ( Small ) RN 1
9 H1309-1 Rocker Unit R 15mm 1
10 HI1310-1 Rocker Shaft T 1
11 H1311 Rocker Unit R 18mm 1
12 GK13 Rocker Ring H1ER ETW-6 5
13 HI313-1 Link Lever AR 1
14 HI314-1 Differential Feed Adjusting Block e IE RN =evh 1
15  HI1315 Stop Unit e e =] 1
16 SV212 Screw (M3 -05x6) e 2
17 HI317-2 Link Lever AEER 1
18 H1318 Retaining Ring (ETW -5) s 1
19  HI1319 Link Lever AR 1
20  HI1320-1 Washer 05 2
21 HI321-1 Connecting Rocker HIRCR) 1
22 HI3 L Bracket LAVRE 1
23 WE04 Washer =2 2
24 SV223 Screw (M4 -0.7x 14) HEAE 2
25  HI325 Screw B24% 1
26 HI1326 Differential Feed Link Lever ZE R 1
27 SE240 Screw (M6 - 1.0 x 6) HE4E 1
28  HI1328-3 Differential Feed Shaft ez L 1
29 MHRO050 Screw (M5 -0.8x5) BR&H(LR 1
30 MHQO030 Screw (M5 -0.8x3) e 3
31 HI1331-1 Collar H IR 1
32 H1332-1 Pin ] 7E 55 1
33 HI1333-1 Spring = 1
34 HI1334 Differential Feed Control Lever ZEEEHIR 1
35  HI335 Differential Feed Graduations ZENZIER 1
36 MFP160NI Screw (M4 -0.7x 16) HERAS 2
37  HI1337 Differential Feed Adjusting Screw B R IR 1
38  HI1338 Differential Feed Nut ZEZNE 1
39 HI1339 Spring T EE 1
40  WF04 Washer = 1
4] H1341 Retaining Ring H1ER ETW-2.5 1
472 SV267 Screw (M6-1,M4.5-0.5) e 1
43 HI1343 Adjusting Nut S EELHEE 1
44

45  HI345 Stop Pin TE 3
46 SV259 Screw (M5 - 0.8 x6) 124z 2
47 VK48 Washer A 2
48 VK42 Differential Feed Lever Stop ZEIE LR 2

VG-888S Serirs






LUBRICATING MECHANISM 45 14
Ref. Parts Amt .
No. No Description E Oh % fE Reg.

1 VMO1 Oil Receiver ORI 1
2 SV221 Screw (M4 -0.7x 8) BR4% 5
3 NV13 Nut HEME 1
4 GB24 Washer | 2
5 VMO5 Needle Bar EHEEE 1
6 Sv227 Screw (M4 -0.7x5) BR4% 1
7 VMO7 O1l Wick HER 1
8 FLl4 Seal #AH 3
9 VM09 Oil Wick Holder HEEE RS 1
10 SF114 Screw (SM 9/64 - 40 x 7 ) A% 1
11 FL19-2 Oil Filter Cap TEHEE 1
12 SF127 Screw (SM 11/64 - 40 x 16) H2&% 3
13 REF28 Oil Ring (P42) Oz 1
14 FL20 Oil Filter TEHES 1
15  FL21 Oil Filter Connector e B AR 1
16 VMI6 Felt IRz ) 1
17 VML17 Suction Pipe S 1
18 VMIS Suction Pipe Bushing A [ 2 28 1
19 VM19 Oil Tube (3 x5 x 490 mm ) HAE 1
20 VM20 Draining Pipe HESEE 1
21 N1304-1 Oi1l Sight Top Nozzle NG IS 1
22 L1202 O-ring OfER 1
23 VM39 Oil Tube (Short) ,Complete Set HEHGE) 1
24 VM24-1 Oil Tube ( 4x6x160mm ) THAE 2
25 VM25 One-return Valve Unit 1R/ 1
26 VM26 Oil Tube (4 x 6 x 265 mm ) THAE 1
27 VM27 Oil Tube Joint , Two Way e A T 1
28 VM28 Oil Tube ( 4x6x35mm ) S (4x6X35mm) 1
29 VM?29-1 Oil Tube Joint , One Way SN k== E| 5
30 HI1430 Lower Shaft Oiling Outlet e S 1
31 VM31 Oil Tube (Middle) ,Complete Set RIS TEAE AR 1
32 VM32 Oil Tube (4 x 6 x 70 mm ) T (4x6X70mm) 1
33 VM33 Lower Shaft Oiling Shower )BT EHIEH AL 1
34 SV141 Fitting Stud (Long) TBCHIRSR(R) 291 1
35 H1435 Fitting Sud (Short) A [E s 1
36 HI1436-1 Dust-proof Plate PHEEZ 1
37 VM37 Oil Sight Gauge 4LEKH 9
38 SV140 Fitting Stud ( Short ) TBCHIZSRE) 1L 2
39 SV263 Fitting Stud FEUH IR SR 1
40 VM34 Oil Tube (4x6x33mm) T (4x6X33mm) 1
s Ref.No. 41 to 71 =« « « « = See the following page.

VG-888S Serirs






LUBRICATING MECHANISM 14
Ref. Parts Amt .
No. No Description E & 5 Req.

41 HI1441-L Oiling Nozzle for upper bed AL 2
472 H1442 Suction Pipe IRz (3x5%200) 1
43 FL29 Tube Retainer & E 2
44 H1444 Nut Oiling Recycle Tube AL S E (3x260mm) 1
45 VM50 Oiling Sponge W HARCT) 1
46 WF04 Washer =2 2
47 H1447 Fixed Belt Fi= B Nt 1
48 SE244 Screw ( M6-1.0x16) e 2
49 H1449 Oi1l Sight Gauge MRS 1
50 VM40 Oil Pumping Set HZRAH 1
51 VM4l Oil Pump Driving Worm Gear JH R e i 1
52 SE228 Screw (M4 -0.7x4) HE4E 2
53 VM40-11 Pump Upper Base HZE T8 1
54 VM40-32 Inner Gear i1~ 6mm) 2
55  VM40-62 Outer Gear 4N —-CH 6mm) 2
56 VM40-21 Pump Inner Base HZEFE 1
57  VM40-31 Pump Lower Base HZE T E 1
58  VM40-42 Inner Gear WNili—(J& 7.5mm) 1
59  VM40-52 Outer Gear 4Nl T-([& 7.5mm) 1
60  F1364 Center Shaft JHZE E i 1
61  VM40-2 Lower Base Washer HIZR R FE R A 1
62 VMA40-8 Oil Filter THZRELE 1
63  VM40-9 Filter Plate JEAEE E R 1
64 SV238 Screw (M4 - 0.7 x 45) e 2
65 SV237 Screw (M4 - 0.7 x40) e 2
66 NV12 Nut B2 1
67  VM46 0il Nozzle for Worm Gear Sl R M 1
68 H1468 Felt Wz JH AR 1
69  VMB35-1 Oil Tube Clamp HEHRF 1
70 SV223 Screw (M4 -0.7x 14) HE4E 1
71 FL26 Sticker e AE4 1

s Ref.No. 1 to 40

See the preceding page.

VG-888S Serirs






COMPACT —SIZE SERVO MOTOR & ATTACHMENT (OPTIONAL)
Ref. Parts

No. No. Description E O % B
1 F1604-1 Brackert R E R
2 F1602 Compact Servo Motor (CEHN:23
3 RF06-1 Head Cover Seal Plug fBoE
4 SF230 Screw (M5-0.8x12) HE A%
5 SV208 Screw (M3 -0.5x4.4) B2R&%
6 SF243 Screw (M6 - 1.0x25) 1245
7 F1607-1 Transmission Gear BRI E e
8 SV264 Screw (M6-1.0x8) H2&%
9  F1609-1 Synchronized Gear (] {E i
10 SV261 Screw (M6 -1.0%x8) 1245
11 Fi6ll Synchronized Belt [E] () K 77
12 Fi1612 Belt Guard RO
13 Fl613 Vivration Absorb Plug TEGHEE
14 MFL160 Screw (M4 -0.7x16) T2&%
15  Fl1615 Foot Lift Lever JFRRAIEE AR
16 Fl616 Solenoid Base B[ E
17 SF205 Screw (M2.6-0.45x5) e
18 V(G56323 Stitch Plate (Fabric Guide )(356)(Optional) CEEREEMR (TLE)(B56)(RHE)(Hh#)

VG64323 Stitch Plate (Fabric Guide )(364)(Optional) (EEEFHR (TLE)B64HRHE)(H#)

19  HI1226-2 Main Feed Dog T JLd)
20 HI1221-1 Differential Feed Dog ZENE
21 Fl1621 Safety Cover NG EE
22
23 HO0215-1 Stitch Plate Support R BRAS
24 14-19 Fabric Guide ( Left ) TSR EZRL)
25 14-20 Fabric Guide ( Right) LEAREZER)
26 VLA42-1 Differential Feed Dog ( Middle ) INE (B
27  HI527 Gauge Set For Covering Seam IS es i 40
28 HI1528 Bottom Hemming Folder R
29 MDA060 Screw (M3 - 0.5 x 6) 124z
30  HI1530 Folder Stand P T HEE E K
31 MO0908 Screw (M4 -0.7x8) BELR
32 Fl404 Width Aadjuster RS
33 F1405 Fabric Edge Guide ( Left ) Vask(=Ye
34 GBOS Screw (M3-0.5%3.5) LIS
35  HI535-1 Belt Guard (Top) g (1)
36 15-28 Screw (M6 - 1.0 x 48 ) LIS
37 1524 Screw ( SM5/32) ZNEUERES
38 HI1538 Belt Guard e
39 Sv221 Screw (M4 - 0.7 x 8) IS
40  GJI36 Screw (M4-0.7x5.8) LS
¢ Ref.No. 41 to 46 = « « + = See the following page.

VG-888S Serirs






COMPACT—SIZE SERVO MOTOR & ATTACHMENT (OPTIONAL)
Ref. Parts

Amt.
No. No. Description E O % B Reg.
41  Fl419 Fabric Joinning Plate iR 1
42 WF04 Washer #A 2
43 GWIS Lower Binding Plate VOEHGRaEmm T / 1
44 GWI17 Upper Binding Plate VUStpraEmIm _E 5 1
45 GWI9 Screw (M4-0.7x8) P2 2
46 GWI3 Fabric Joining Binder VOEH e\ 4H 1

% Ref.No. 1to40 ¢+ « « « - See the preceding page.

VG-888S Serirs






COMPACT - SIZED SERVO MOTOR (OPTIONAL)

Ref. Parts Amt .
No. No Description _E B £ Req.
1 VG1701 Direct-drive Servo Motor Assy B8R 5 E A 1
2 VG1702-1 Machine Rest Boarcl EEZRE 1
3  SF244 Screw (M6 -1.0 x 16) L3 3
4 VG1704 Head Fan Motor B Ass'y B 1
5  SF241 Screw (M6 -1.0 x 10) L3 2
6 MIR110 Screw (M6 - 1.0 x 10 )& IR 4% 1
7 VG1707 Rubber Cshion pEBEB 1
8 VG1708-1 AC Direct-drive Servo Motor AC{EBE 553 1
9 SF230 Screw (M5 -0.8 x 12) 1R 4 3
10  VG1710 Safety Cover BiEES 1
11 SV221 Screw (M4 -0.7 x 8) L3 4
12 J0722 Pin & 7E ¢ 4
13 VG1725 Control Box 5 1

VG-888S Serirs









5> TAIWAN

accor: SHING LING. ®
S 2 R TER s (ﬁr) @

z EXCELLENCE
SINCE1989 INDUSTRIAL SEWING MACHINE AETHBI44®
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
F RIS R A 2 7 A BT A = 8 T4 T AT A R =8 TR T R R

e
VG-999ES-AST-TF-DS VG-8885-TF-AST VG-888A-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle S-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine

I R = B TR I AT R MR = #t AR S AR (R e s L e

7 VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
A = #+ F 5 0 RERR R (72 7)) i T 2B 4 7] B i R i Lockstitch Buttonholing Machi
— ) 705 S T TR

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer

LT = LR M e R T = B LA A e 7] W T A R R A PR B = S TR AR TR O




	
	FM7640-356.pdf
	FM7640-356 零件冊索引.pdf
	Page 01.pdf
	Page 02.pdf
	Page 03.pdf
	Page 04.pdf
	Page 05.pdf
	Page 06.pdf
	Page 07.pdf
	Page 08.pdf
	Page 09.pdf
	Page 10.pdf
	Page 11.pdf
	Page 12-S.pdf
	Page 13.pdf
	Page 14.pdf
	Page 15.pdf
	Page 16.pdf
	F002-FM7640-1.pdf
	F003-FM7640.pdf
	01-A.pdf
	001.pdf
	02.pdf
	002.pdf
	03.pdf
	003.pdf
	複製 -03.pdf
	003-1.pdf
	04.pdf
	004.pdf
	05.pdf
	005.pdf
	06.pdf
	006.pdf
	07.pdf
	007.pdf
	08.pdf
	008.pdf
	複製 -08.pdf
	008-1.pdf
	09.pdf
	009.pdf
	10.pdf
	010.pdf
	11.pdf
	011.pdf
	複製 -11.pdf
	011-1.pdf
	12.pdf
	012.pdf
	13.pdf
	013.pdf
	14.pdf
	014.pdf
	複製 -14.pdf
	014-1.pdf
	空白頁面
	空白頁面
	空白頁面

	空白頁面
	空白頁面
	空白頁面



